
 
 

 

 

 

                                  
                                           PART# 4501-0620 
 

 
Remove the front foot peg bolts. Retain for use when bottom mount is not installed. 
 
Install bottom mount by first attaching the mount to the foot peg location where you removed the bolts 
and use the 10mm x 30mm hex bolts with the 7/16 lock washers in the location. 
 
Swing the bottom mount up to the frame and place the U-bolts over frame tube and down through the 
mount plate and secure with the flat washers and nylock nuts. Align and tighten firmly. 
 
Push tube will pin up to tabs with the wire loop pins included with the push tube kit. 

 
QUESTIONS OR COMMENTS CALL 320-964-1616 7:00 to 4:30 CST  Mon. – Thur.                                                INST2776PF 

ITEM PART# QTY. DESCRIPTION
1 2776-70 1 Plow Mount Weldment
2 HDW2154 2 5/16 x 1-1/4 x 2 Rd. U-Bolt
3 HDW9002 4 5/16 Flat Washer
4 HDW7058 4 5/16 Nylock Nut
5 HDW1069 2 10mm x 30mm Hex Bolt
6 HDW9009 2 7/16 Split Lock Washer


